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REF |PART NO. |DESCRIPTION QTY |REF |PART NO. |DESCRIPTION Qry
1 6130089 - |HEX NUT (L.H.T.) LE) 6090472 HANDLE 1
2 6900079 “|CONED DISK SPRING 1|50 9550600 |SPRING WASHER M6 2
3 6940444 “|OUTER FLANGE 1|54 9220616 HEX SOCKET HEAD BOLT M6X16 2
4 6940443 _{INNER FLANGE 1|52 -|9320600 |HEX NUT M6 1
5 6100509 PARALLEL KEY 1|53 |eB31237 KNOB 1
6 6110145 GEAR SHAFT 1|54 6320205 |YOKE 1
7 9060540 TAPPING SCREW (B) M5X40 2|55 6152197 LOCK PLATE 2
8 9040520 TAPPING SCREW (S) M5X20 . 1|56 6152200 |THRUST PLATE 1
9 6820831 GEAR CASE COVER 1|57 6950161 MITER SCALE 1
-~ 6820692 GEAR CASE COVER 1]|s8 9060514 |TAPPING SCREW (B) M5X14 4
10 6180323 COMPRESSION SPRING 1|59 6831252 KNOB 1
11 9500400 RETAINING RING E-4 1|70 9220620 |HEX SOCKET HEAD BOLT M6X20 1
12 6120193 STOPPER PIN 171 9550600 ' |SPRING WASHER M6 1
13 9846004 BALL BEARING #6004LLB 1|72 6080198 |CRANK HANDLE 1
i4 9040408 TAPPING SCREW (S) M4X8 2|73 9040412 [TAPPING SCREW (S) M4Xi2 2
15 6900150 LOCK RING 1|74 6831243 HEAD COVER 1
16 6200348 FINAL GEAR 175 9501000 |RETAINING RING E-10 1
17 9512000 RETAINING RING $-20 1|76 6900036 |COLLAR 1
18 6900445 WASHER 1|77 6590283 |JOINT CORD 1
19 6110146 INTERMEDIATE SHAFT 1|78 6560126 |CORD BUSH 1
20 9911212 NEEDLE BEARING ils2 6152206 GUIDE PLATE 1
21 6200347 INTERMEDIATE GEAR 1|83 9220620 HEX SOCKET HEAD BOLT M6X20 4
22 6900445 WASHER 1|84 9550600 = |SPRING WASHER M6 4
23 9060530 TAPPING SCREW (B) M5X30 2|as 6960159 |ARM 1
24 6080278 GEAR CASE 1l89 6900719 coLLAn 1
24-1 |9911010 NEEDLE BEARING 1|90 9501000 |RETAINING RING E-10 1
25 9846002 BALL BEARING #6002LLB 1]91 6130999 |FEED SCREW 1
26 6031726 ARMATURE 1|92 6520221 CORD ASS'Y AWG#16X2X2 1
27 9511500 RETAINING RING S-15 193 6560127 |CORD CLAMP 1
28 9846002 BALL BEARING #6002LLB 1|94 6320204 |ARM HOLDER 1
|29 9060555 TAPPING SCREW (B) M5X55 2|95 9301200 HEX NUT M{2 1
30 6490304 FAN CASING 1]96 6370260 CUSHION RUBBER 1
31 /6501406 FIELD COIL ila97 9571200 |WASHER 1
32 6801404 MOTOR HOUSING 1|e8 9191260 HEX HEAD BOLT M12X60 1
33 6920993 WARNING LABEL 1|99 6320207 |COLUMN NUT 1
a4 6880804 LEAD WIRE COVER' 11100 |9406012 SPRING PIN 2
35 9060416 TAPPING SCREW (B) M4X16 2{101 6100461 KEY 1
37 6880799 CHUCK COVER 1|t02 |es60162 |GUIDE BaR 1
38 6130302 COLLET NUT 1103 |9220510 HEX SOCKET HEAD BOLT M5X10 1
39 6940442 COLLET SLEEVE 1/4" 1/104 [6152227 |STOPPER PLATE 1
40 9060412 TAPPING SCREW (B) M4X12 2/105 |9040408 |TAPPING SCREW (S) M4X8 2
a1 6570097 BRUSH HOLDER 2|106 |9570400 |WASHER 2
42 6540063 CARBON BRUSH SET i|107 |6950163 COLUMN PLATE 1
43 6570107 BRUSH CAP 2{108 |9840629 |BALL BEARING #629LLB 4
44 6120195 STOPPER PIN 1{109 |6100460 |BEARING SHAFT 4
45 6180323 COMPRESSION SPRING 1/110 |e130663 HEX HEAD BOLT M16X45 1
46 9040412 TAPPING SCREW (S) M4aX12 2|111  |6900222 |WASHER 1
47 6831240 HANDLE COVER 1{112 |6320292 |CARRIAGE CENTER 1
48 6912376 NAME PLATE 1j]113 |9550800 |SPRING WASHER M3 4
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RA2Z0
181 (6920747 |WARNING LABEL
182 6920743 WARNING LABEL
183 |6880794 |SAFETY GUARD
184 |6080280 |ANTI KICKBACK ARM
185 |[6152233 [KICKBACK HOLDER
186 [9040510 |TAPPING SCREW (S) M5X10
188 [9040510 |TAPPING SCREW (S) M5X10
189 (6300559 |WASHER
190 |6880795 LOWER GUARD
191 |6360047 |DUST GUIDE
192 |6921254 |WARNING LABEL
193 |3830001 KNOB
194 19320600 |[HEX NUT M6
195. |6130660 |STUD BOLT M6X138
196 [6152230 |RIVING KNIFE
197 lo570800 |WASHER
198 |6130661 STUD BOLT M6X50
199 [9320600 |HEX NUT M6
200 |6831222 |KkNOB
201 |6152185 LOWER GUARD
202 |6180321 CONED DISK SPRING
203 [9040510 |TAPPING SCREW (S) M5X10

ocotbooseiicons
114 {9300800 - |HEX NUT M8 4
115 9500500 RETAINING RING E-5 1
116 |6180322 COMPRESSION SPRING 1
117 |6080277 STOPPER PIN 1
118 |e550337 PUSH BUTTON SWITCH 1
119 [6370260 CUSHION RUBBER 1
120 |3360005 KEY 1
121 |essoso1 SWITCH CASE 1
122 |6360234 SWITCH BLOCK 1
123 |6180055 COMPRESSION SPRING 1
124 |6831222 KNOB i 1
125 |9570600 WASHER 1
126 |6180324 COMPRESSION SPRING 1
127 |9190616 HEX HEAD BOLT MEX16 1
128 |9404022 SPRING PIN 1
129 |6900036 COLLAR 2
130 |6130664 HEX NUT M16 1
131 |9280508 CLAMP SCREW M5X8 1
132 [6831246 CLAMP HANDLE 1
134 (6921047 WARNING LABEL 1
140 |6950164 SCALE "INCH" i
141 |6920740 WARNING LABEL . 1
142 |6950166 SCALE "INCH" 1|204 |asgoo06 |TABLE
143 |9060516 TAPPING SCREW (B) M5X16 2|205 |3390007 |TABLE
144 |e152107 TABLE CLAMP WASHER : 2|206 |3390007 |TABLE
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145 6220203 COLUMN BASE 207 |3390005 TABLE

146 |6130646 TABLE CLAMP WASHER 208 |6130875 TAPPING SCREW M6X16
147 {9301200 HEX NUT M12 - 6560003 = |CONNECTOR

148 |6152194 HINGE - 6560019 |TERMINAL
149 |9040512 TAPPING SCREW (S) M5X12 — 6590113 VINYL TUBE
150 |9571200 WASHER STAM

181 |g9404018 SPRING PIN 500 |6241233 OPEN-END WRENCH 17X24 1
152 |6831255 CLAMP LEVER 501 " [6241093 ' |HEX KEY WRENCH 5 1
153 |e831216 HANDLE 510 |6651603 8-1/4" SAW BLADE 1
154 |9s00700 RETAINING RING E-7 SERVICE NOTES:

155 |6180205 COMPRESSION SPRING
156 |6080276 STOPPER PIN :
157 |e131022 HEX HEAD BOLT M8X16
i568 (9230814 ROUND HEAD BOLT M8Xi4
159 19570800 WASHER
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160_ |9570800 _ |HEX NUT Ms oN
161 |9300600  |HEX NUT M6 |
162 |9570600  |WASHER

‘163 |e152203  |sTanp — |
164 [9230614  |ROUND HEAD BOLT MEX14 off
165 6152188 |ANGLE e

166 |6850384 BASE
167 |6152191 ANGLE
180 |6120005 RIVET #2
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